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20 db’IﬂH BPURIOUS_) INE_ABS PABS 20 th‘n‘P' SPURIOUS _LINE_ABS ﬁ PABS
10 dem l 10 dBm J‘
0 dBm ‘\ 0 dem } 1
-10 dam Jl -10 dem ,

\l -20 dem {

_9n Aarn,
SPURIOUS_LINE_ABS

-30 dBm ~30 dem
. it J
-50 dBm
-60 dBm
-60 dam
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.511 6Hz | ||5-050e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.675 GHz 2.690 GHz 100.000 kHz 2.68516 GHz 23.43 dém -6.52 db
2.475 GHz 2.490 GHz 1.000 MHz 248953 GHz -30.60 dém -5.60 d& 2.690 GHz 2.691 GHz 300.000 kHz 2.69000 GHz -16.24 dBm -6.24 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49494 GHz -20.00 dém -7.00 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69109 GHz -20.75 dBm -10.75 de
2,455 GHz 2.496 GHz 150,000 kHz 2.49558 GHz -20.91 dBm -7.91 dB 2.695 GHz 2.705 GHz 1,000 MHz 2.69519 GHz 230,75 dBm Z17.75 dB
2,496 GHz 2.511 GHz 100,000 kHz 2.49684 GHz 23.62 dBm -6.38 d& 2.705 GHz 2.715 GHz 1,000 MHz 5.70533 GHz 38,32 dBm ~13.32 dB
\
Il we i 1 Ve

Date: 8.SEP.2023 11:32:39 Date: 6.SEP.2023 11:43:32

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ paps
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dem. 10 dém
0 dem " i I | e H“
-10 dam \ -10 dem {
501 e l ’f° oem l\ ! [
SPURIOUS_LINE_ABS \ "“'\u.,“‘_
. d T
30 dem J"V 30 dem
40 dBm
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.511 GHz JIfghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Atimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.68007 GHz 5.13 dBm -24.87 db
2.475 GHz 2.490 GHz 1.000 MHz 249050 GHz -31.53 dBm -6.53 d8 2.690 GHz 2.601 GHz 300.000 kHz 2.69002 GHz -23.15 dBm -13.15 dB
2490 GHz 2.495 GHz 1.000 MHz 249493 Gz -22.83 dém -9.83 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69107 GHz -20.92 dem -10.92 d&
2,495 GHz 2,496 GHz 150,000 kHz 2,49530 GHz -27.53 dém -14.53 dB 5 595 CH= 2,705 Gz 1,000 MHz 269510 GHz 2711 dBm Cl4itde
2,498 GHz 2.511 GHz 100,000 kHz 2,50670 GHz 5,50 dem -24.50 dB 708 GHz 5716 GHz 1,000 Mz 590594 GHe ~36.57 cbm 1157 db

]" 1
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311C

LTE Band 41/ 15MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit Fheck PABS | SPURIGIECHNEKARS Pabs
20 chihie _EPURIOUS LINE ABS PABS i 20 dhifE_$PURIOUS LINE_ABS 4 PASS
10 dBm l 10 dBm J‘
\ |
0 dem 0 dem , \
10 dBm. | \ -10 dBm i {
o darn. f l -20 dem T
SPURIOUS_LINE_ABS |
-30 dBm | ~30 dem T
a0 do dtnk i J pp aem
-50 dBm
-60 dBm
-60 dam
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.511 6Hz | ||5-050e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy Power Abs | Atimit | 2.675 GHz 2.690 GHz 100.000 kHz 2.68516 GHz 23.20 dém -6.80 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49027 GHz -31.24 dém -6.24 d8 2.690 GHz 2.691 GHz 300.000 kHz 2.69003 GHz -17.58 dBm -7.58 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49445 GHz -22.04 dém -9.04 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69104 GHz -22.28 dBm -12.28 dB
2,455 GHz 2.496 GHz 150,000 kHz 2.49600 GHz -20.19 dBm -7.19 dB 2.695 GHz 2.705 GHz 1,000 MHz 2.69533 GHz 30.19 dbm Z17.10 dB
2,496 GHz 2.511 GHz 100,000 kHz 2.49681 GHz 23.15 dBm -6.85 dB 2.705 GHz 2.715 GHz 1,000 MHz 5.70580 GHz 3818 dBm ~13.18 dB
\
Il we i 1 Ve

Date: 8.SEP.2023 11:33.48

Date: 6.SEP.2023 11:44.41

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PaBs
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dem. 10 dém
0 dBm o ul ofdem !
i \ [
-10 dam l -po dem !
|
-£0 dBm
20 daam, [
PURIOUS_ LINE_ABS
20 _ M #4:0 o ) e ——.
~30 dém [ i ——
T 40 dBm
50 dem
50 dBm
-50 dBm
50 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.511 GHz JIfghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.675 GHz 2.690 GHz 100.000 kHz 2.67891 GHz 4.10 dBm -25.90 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49027 GHz -30.52 dém -5.52 d& 2,690 GHz 2.601 GHz 300.000 kHz 2,69002 GHz -24.92 dBm -14.92 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49404 GHz -23.54 dBm -10.54 dg 2,691 GHz 2.695 GHz 1,000 MHz 2.69105 GHz -22.19 dbm ~12.19 dB
2,495 GHz 2,496 GHz 150,000 kHz 2,49593 GHz -28.17 dém -15.17 dB 5 595 CH= 2,705 Gz 1,000 MHz 5 6a503 CHe 26 52 dBm 1562 db
2,498 GHz 2.511 GHz 100,000 kHz 250571 GHz 4,24 dém -25.76 dB 708 GHz 5716 GHz 1,000 Mz 5 70805 CHe 3555 dbm 1003 b
T
I 1 P
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LTE Band 41/ 15MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

o
= ] um
Ref Level 30.00 dBm  Offset 19.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 19.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ paks
20 db’IHH BPURIOUS_) INE_ABS PABS a 20 dhi_‘[_llP. SPURIOUS _LINE_ABS ‘A PABS
10 dem l 10 dBm ‘
| |
0 dem \ o dem J Il
-10 dBm -10 dem 'J {
o0 Aam / \ -a0 dem T
SPURIOUS_LINE_ABS ]
-30 dBm =0 cém
M
o | ugbin -4 dem
50 dam
-50 dBm
-60 dem
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.511 GHz JIfghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.68515 GHz 22.12 dém -7.88 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49046 GHz -31.16 dBm -6.16 db 2.690 GHz 2,601 GHz 300.000 kHz 269012 GHz -19.33 dBm -9.33 d8
2.490 GHz 2.495 GHz 1.000 MHz 249484 GHz -20.28 dém -7.28.d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69102 GHz -21.73 dBm -11.73 d&
2,495 GHz 2,496 GHz 150,000 kHz 2,49600 GHz -21,37 dém -8.37 dB 5 605 GH= 3,708 GH2 1,000 Mz 2.69505 GHz 3173 dbm 1578 a8
2,498 GHz 2.511 GHz 100,000 kHz 2,49587 GHz 21.89 dem -8.11 dB 5.705 GHz 2.715 GHz 1.000 MHz 5.70566 GHz 35 54 dBm 1564 B
T
i - i t Ve

Date: 8.SEP.2023 11:34:57 Date: 6.SEP.2023 11:45:50

Lowest Band Edge / Full RB Highest Band Edge / Full RB

=] se um

Ref Level 30.00 dBm  Offset 19.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 19.00 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvaPwr (@1 cvgPwr

Limit §heck PARS | SPURIGHE CHEEKARS_ paks

20 gl _BPURIOUS | INE_ABS PABS 20 dblfe _$PURIOUS LINE ABS pajsS

10 dem: 10 dém

0 dBm 2 \ o[dBm 1

-10 dBm ‘ -10 dem {
\ -20 dem

_9n Aarn,
SPURIOUS_LINE_ABS

-30 dBm J \ /au dem S S
46-dB st 40 dBm

-50 dBm
-50 dBm
-60 dBm
-50 dBm
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Btort 2,473 GHz 8004 pts Stop 2.511 6Hz | ||5-050e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.675 GHz 2.690 GHz 100.000 kHz 2.67752 GHz 3.25 dBm -26.75 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -31.21 dém -6.21d8 2.690 GHz 2.691 GHz 300.000 kHz 2.69001 GHz -26.78 dBm -16.78 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49499 GHz -26.24 dém -13.24 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69106 GHz -23.95 dBm -13.95 dB
2,455 GHz 2.496 GHz 150,000 kHz 2.49557 GHz -30.85 dBm -17.85 dB 2.695 GHz 2.705 GHz 1,000 MHz 2.69501 GHz 27.29 dbm Z14.20 dp
2,496 GHz 2.511 GHz 100,000 kHz 2.50914 GHz 3.30 dBm -26.70 dB 2.705 GHz 2.715 GHz 1,000 MHz 5.70517 GHz ~36.51 dbm C11.51 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311C

LTE Band 41/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

=,

Ref Level 29.00 dBm
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Ref Level 22,00 dém
SGL Count 100/100

Offset 19.00 dB Mode Auto Sweep

Date: 8.SEP.2023 12.07.41

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 dble—KELIRIOUS | INE_ARS PAKS Il 20 dbipe—RRURIOUS | INE ABS o ‘
10 dam H 10 dBm “
ods I \ 0 d8m l' \
-10 dom J \ -10 dem ’,.
20 da ,! \ 20 dem I
SPURIOUS_LINE ABS_
-30 dBm
-4 dBm 4 "
=50 dBm
60 dBm ‘ ‘
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.670 GHz 2.690 GHz 100.000 kHz 2.68890 GHz 23.31 dém -6.69 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -31.52 dém -6.52 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69002 GHz -15.80 dBm -5.80 dB
2.490 GHz 2.495 GHz 1.000 MHz 249457 GHz -22.03 dém -9.03 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69110 GHz -21.70 dBm -11.70 d&
2,495 GHz 2.496 GHz 200.000 kHz 2,49557 GHz -20.88 dém -7.88 dB 5 605 GH= 3710 GH2 1,000 Mz 2.69518 GHz -30.03 B 17038
2,498 GHz 2.516 GHz 100,000 kHz 2,49708 GHz 22.62 dem -6.17 d& 5.710 GHz 2.715 GHz 1.000 MHz 5.71053 GHz 45.86 dBm 2086 B
.
Il we i 1 b

Date: 6.8EP.2023 12:20:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 6 SEP 2023 13:34:00

* =] se um mVJ
Ref Level 29.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 29,00 dem  Offset 19.00 de Mode Auto Sweep
SGL Count 200/200 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dhifE—BEURIOUS }INE _ABS PAES 20 dhipe—$PURIOUS | INE ABS PASS
10 dBm 10 dBm
ode e e e e i A e i e 0 Hem =
-10 dém l{ \ -10 dem l |
-320 dem
20 da
SPURIOUS_LINE_ABS_ M ) \ WM l
30 dBm
-30 dBm M'..a REY m M\‘
40 dai e W 40 dBm
-40 dam
o
50 dem
50 dem
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.67448 GHz 3.72 dBm -26.28 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49043 GHz -29.35 dém -4.35 de 2.690 GHz 2.691 GHz 500.000 kHz 2.69001 GHz -22.01 dBm -12.01 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49463 GHz -23.05 dem -10.05 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69111 GHz -20.72 dBm -10.72 d&
2,495 GHz 2.496 GHz 200.000 kHz 2,49598 GHz -28.27 dém -15.27 dB 5 605 GH= 2710 GHz 1,000 Mz 2 69506 GHz 2475 dBm 175 de
2,498 GHz 2.516 GHz 100,000 kHz 250065 GHz 4,22 dem -25.78 dB 5.710 GHz 5716 GHz 1.000 MHz 271011 GHe ~38.55 cbm 1353 db
.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311C

LTE Band 41/ 20MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

=)

Date: 8.SEP.2023 12:08:49

Ref Level 29.00 dBm  Offset 19,00 d& Mode Auto Sweep Ref Level 20.00 dem  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 dbe—HPURIONUS | INE ABS PASS 1 20 dbipe—$RURIONS | INE ABS D 4\
10 dBm “ 10 dém “
ods H 0 d8m j \
10 dBm J \\ -10 dBm \ |
"
o0 da f \ -20 dem |
SPURIOUS_LINE ABS_
, -30 dBm i
-4 dBm 4
ad | » B,
=50 dBrm
-60 dem ‘ ‘
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.670 GHz 2.690 GHz 100.000 kHz 2.6B8889 GHz 22.83 dém -7.17 db
2.475 GHz 2.450 GHz 1.000 MHz 2.48947 GHz -31.82 dém -6.83 d& 2,690 GHz 2.601 GHz 500.000 kHz 2,69000 GHz -15.77 dBm -5.77 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49495 GHz -21,73 dém -8.73 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69105 GHz -21.61 dBm -11.81 d&
2,495 GHz 2.496 GHz 200.000 kHz 2,49532 GHz -21.31 dém -8.31 dB 5 595 CH= 2710 GHz 1,000 MHz 269576 GHZ 3252 dBm 1950 de
2,498 GHz 2.516 GHz 100,000 kHz 2,49708 GHz 23.48 dem -6.52 dB 5710 GHz 5716 GHz 1,000 Mz 571455 GHe 41,36 chm 1836 db,
.
i we i 1 b

Date: 6.8EP.2023 12.21:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 6 SEP 2023 13:32:18

+ =] se um
Ref Level 29.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 29,00 dem  Offset 19.00 de Mode Auto Sweep
SGL Count 200/200 SGL Caunt 100/100
@1 AvaPwr (@1 dvgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dblfE—HPURIOUS | INE ARS PASS 20 dhipe—$PURIOUS | INE ABS PASS
10 dBm 10 dBm
0de (o a A e A Drﬂm ~ 1
-10 dém ‘{ l\ -10 dem I |
-30 dem
o0 dn |
SPURIOUS_LINE ABS_ \PF-M
30 dem J \- 0 B
- ! e ™
M‘M d ~40 dBm [
40 dBm—{ooe
50 dem
=50 dBm
50 dem
50 dBm
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.670 GHz 2.690 GHz 100.000 kHz 2.67541 GHz 3.14 dBm -26.86 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49035 GHz -29.08 dém -4.08 d& 2,690 GHz 2.601 GHz 500.000 kHz 2,69002 GHz -24.09 dBm -14.00 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49451 GHz -25.65 dem -12.65 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69101 GHz -22.61 dBm -12.61 d&
2,495 GHz 2.496 GHz 200.000 kHz 2,49598 GHz -30.56 dém -17.56 dB 5 595 CH= 2710 GHz 1,000 MHz 5 68503 oHe ~25.00 dBm ~12.00 db
2,498 GHz 2.516 GHz 100,000 kHz 2,51076 GHz 2,99 dem -27.01 dB 5710 GHz 5716 GHz 1,000 Mz 571033 CHe ~37.46 cbm 1548 b
.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311C

LTE Band 41/ 20MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ﬂ%’ =] um v
Ref Level 29.00 dBm  Offset 19,00 d& Mode Auto Sweep Ref Level 20.00 dem  Offset 19.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIGHECHBIEKABS PABS
20 dblfE—HPURIOUS | INE ARS PASS 4 50 dhipe—$RURIOUS | INE ABS D *l
10 dBm “ 10 dBm “
ode H 0 dBm } \
10 dBm J \ -10 dBm ’ \
o0 da [ \l -20 dem | I
SPURIOUS_LINE ABS_ J
, -30 dBm
-30 dem i
-4y dem +
-40 dBm—t it i
a
-60 dBm
-60 dem ‘ ‘
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 5
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.670 GHz 2.690 GHz 100.000 kHz 2.68891 GHz 21.74 dém -8.26 db
2.475 GHz 2.450 GHz 1.000 MHz 248937 GHz -31.45 dém -6.45 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69009 GHz -17.33 dBm -7.33 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49490 GHz -20.84 dem -7.84 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.60103 GHz -22.07 dBm -12.07 d&
2.485 GHz 2.496 GHz 200,000 kHz 2.49595 GHz -22.01 dBm -5.01 dB 5 595 CH= 2710 GHz 1,000 MHz S eaB11 oHe 3250 dBm 1550 db
2.495 GHz 2.516 GHz 100,000 kHz 2.49709 GHz 21,90 dém -8.10 d& 5710 GHz 2715 Chs 1,000 Mz 571014 CHe ~46.72 cbm 9172 b
T
i we i 1 b

Date: 8.SEP.2023 12:09:58

Date: 6.SEP.2023 12:22.20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 6 SEP 2023 13:35:52

Date: 6 SEP 2023 12:23:28

[ ] o
* ﬂ%’ Sp um v
Ref Level 29.00 dBm  Offset 19,00 dB Mode Auto Sweep Ref Level 29,00 dem  Offset 19.00 de Mode Auto Sweep
SGL Count 200/200 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dhifE—BEURIOUS }INE _ABS PASS 20 dhipe—$PURIOUS | INE ABS PASS
10 dBm 10 dBm
0de A LY, Y TSP 0 ey
-10 dém r 1 -0 dem |
o0 da ‘ k -40 dBm k T
SPURIOUS_LINE ABS_
/ 4Ll Ao cem [ = S
-30 dem \ AY ——
I kil w -40 dBm [,
40 dBm—]
50 dem
50 dem
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.67248 GHz 1.83 dbm -28.17 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49003 GHz -32.90 dém -7.80 d& 2,690 GHz 2.601 GHz 500.000 kHz 2,69003 GHz -26.34 dBm -16.34 dB
2.450 GHz 2.495 GHz 1.000 MHz 249488 Gz -30.18 dém -17.18 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69122 GHz -25.40 dBm -15.40 d&
2,495 GHz 2.496 GHz 200.000 kHz 2,49598 GHz -33.20 dém -20.20 dB 5 595 CH= 2710 GHz 1,000 MHz 269503 GHz 27 70 dBm 147048
2,498 GHz 2.516 GHz 100,000 kHz 2,51078 GHz 2,24 dém -27.76 dB 5710 GHz 5716 GHz 1,000 Mz 571011 GHe T 1359 db
.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG382311C

Conducted Spurious Emission

LTE Band 41 / 5MHz

P v P v
Ref Level 0.00 dém  Offset 19.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 19,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit §heck PARS
10 ddir JRIOUS binE Aps nabs 10 dBTE—$AURIOUS LINE ARS r
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
a— _40 dBm o
L R P eV R P T P [ RN PSS Ly YV Y PYNI P
-50 dBm
-60 dBm
-70 dBm
-80 dBm
90 dB -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Range Up REW | Freguency | Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 970.67216 MHz -42.94 dBm -17.94 dB 30,000 MHz 1,000 GHz 1.000 MHz 861.11694 MHz -43,14 dBm -18.14 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.10579 GHz -43.67 dBm -18.67 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.12496 GHz -43.57 dBm -18.57 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.97629 GHz -42.86 dBm -17.86 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.98383 GHz -42.85 dBm -17.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88876 GHz -37.75 dBm -12.75 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88276 GHz -37.70 dBm -12,70 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.36086 GHz -44,83 dBm -19,83 dB 7.000 GHz 10,000 GHz 1.000 MHz 9,35036 GHz -44,76 dBm -19.76 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.73041 GHz -43.75 dBm -18.75 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.74791 GHz -43.76 dBm -18.76 db
14.000 GHz 18.000 GHz 1.000 MHz 15.77503 GHz -41.66 dBm -16.66 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.42795 GHz -41,59 dBm -16.59 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.52016 GHz -38.71 dBm -13.71 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.52517 GHz -38.68 dBm -13.68 d&
i m—
{ N J - L It e
Date: 6.SEP.2023 11:54:08 Date: 6.SEP 2023 11:55:25
pect 1 n‘:_?
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
_10 dine—$RURICUS INE ABS Ak
-20 dBém
| SPURIOUS_LINE_
-40 dBs s X
- PSRN RSP L P RV VN Py
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
20.000 MHz 1,000 GHz 1.000 MHz 917.34883 MHz -43.13 dém
1.000 GHz 2.475 GHz 1.000 MHz 2.14302 GHz -43.58 dBm
2,715 GHz 3,000 GHz 1,000 MHz 2,72077 GHz -42,69 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.98325 GHz -37.86 dBm
7.000 GHz 10,000 GHz 1.000 MHz 9.35436 GHz -44.79 dBm -19.79 d&
10.000 GHz 14.000 GHz 1.000 MHz 12.77590 GHz -43.76 dBm -18.76 dB
14,000 GHz 18,000 GHz 1.000 MHz 1576603 GHz -41.61 dBm -16.61 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.52417 GHz -38.65 dém -13.65 d&
v —
I J -
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LTE Band 41/ 10MHz
Lowest Channel / QPSK Middle Channel / QPSK

pectrum 7 Spec
Ref Level 0.00 dém  Offset 19.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 19,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
5P JS_LINE_ABS SPU LINE_ABS
pa— 40 dBm —
L N _Mwmwm el e L R B e Lt R Py
-50 dBm -50 dBm
60 d8 60 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 970.67216 MHz -43.12 dBm -18.12 dB 30,000 MHz 1,000 GHz 1.000 MHz 985.21489 MHz -43.01 dBm -18.01 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.12901 GHz -43.54 dBm -18.54 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.18136 GHz -43.68 dBm -18.68 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.8903% GHz -42,91 dBm -17.91 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.98683 GHz -42.89 dBm -17.89 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87327 GHz -37.50 dBm -12.50 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.85077 GHz -37.81 dBm -12.81 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.35936 GHz -44,91 dBm -19,91 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.35836 GHz -44,75 dBm -19.75 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.73741 GHz -43.66 dBm -18.66 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.59425 GHz -43.78 dBm -18.78 db
14.000 GHz 18.000 GHz 1.000 MHz 16.39045 GHz -41.67 dBm -16.67 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.39495 GHz -41,73 dBm -16.73 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.52567 GHz -38.64 dBm -13.64 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.52567 GHz -38.68 dBm -13.68 d&
m— m—

{ ) J . ( I ]

Date: 6.SEP.2023 11.58.05 Date: 6 SEP 2023 11:59.23

Highest Channel / QPSK

oo
v
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 ddme—$RURICUS INE ABS Ak
-20 dBém
| SPURIOUS_LINE_ABS _
o | "
. MWW.—.
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
20.000 MHz 1,000 GHz 1.000 MHz 936.73913 MHz -42.84 dBm
1.000 GHz 2.475 GHz 1.000 MHz 2.12680 GHz -43.77 dBm
2,715 GHz 3,000 GHz 1,000 MHz 2,72846 GHz -42,56 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.86227 GHz -37.83 dém
7.000 GHz 10,000 GHz 1.000 MHz 9.35586 GHz -44.74 dém -19.74 d&
10.000 GHz 14.000 GHz 1.000 MHz 12.74441 GHz -43.64 dBm -18.64 dB
14,000 GHz 18,000 GHz 1.000 MHz 1641745 GHz -41.67 dBm -16.67 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.52167 GHz -38.71 dBm -13.71 d&
i —
JL J -
Date: 6.SEP.2023 12:00:40
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LTE Band 41/ 15MHz

pectrum 7 Spec
Ref Level 0.00 dém  Offset 19.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 19,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
5P JS_LINE_ABS SPU LINE_ABS
a1 40 dBm p——_] Il
L WMWWW‘ e iy = L Mmmm.‘“
-50 dBm -50 dBm
60 d8 60 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 905.71464 MHz -42.97 dBm -17.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 940.13243 MHz -43.09 dBm -18.09 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.13676 GHz -43.58 dBm -18.58 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.21602 GHz -43.82 dBm -18.82 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.98382 GHz -42,99 dBm -17.92 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.98697 GHz -42.83 dBm -17.83 d
3.000 GHz 7.000 GHz 1.000 MHz 6.82477 GHz -37.47 dBm -12.47 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.79878 GHz -37.85 dBm -12.85 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.40785 GHz -44,74 dBm -19,74 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.35086 GHz -44,91 dBm -19.91 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.75391 GHz -43.75 dBm -18.75 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.76180 GHz -43.81 dBm -18.81 db
14.000 GHz 18.000 GHz 1.000 MHz 15.78603 GHz -41.68 dBm -16.68 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.44244 GHz -41,73 dBm -16.73 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.52267 GHz -38.76 dBm -13.76 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.52017 GHz -38.30 dBm -13.30 dB
m— m—
( ) J o ( I ] 2
Date: 6.SEP.2023 12:02.03 Date: 6 SEP.2023 12:03:20

Highest Channel / QPSK

oo
v
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 ddme—$RURICUS INE ABS Ak
-20 dBém
| SPURIOUS_LINE_ABS _
e | 4
et vy i ‘MWW“’“
50 dem —
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
20.000 MHz 1,000 GHz 1.000 MHz 990.54723 MHz -43.05 dém
1.000 GHz 2.475 GHz 1.000 MHz 2.05528 GHz -43.72 dBm
2,715 GHz 3,000 GHz 1,000 MHz 2,98925 GHz -42,85 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -37.71 dém
7.000 GHz 10,000 GHz 1.000 MHz 9.38485 GHz -44.96 dém -19.96 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.99425 GHz -43.55 dBm -18.55 dB
14,000 GHz 18,000 GHz 1.000 MHz 16,52093 GHz -41,58 dBm -16.58 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.52067 GHz -38.73 dBém -13.73 d&
i —
JL J -
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LTE Band 41/ 20MHz

Lowest Channel / QPSK Middle Channel / QPSK

pectrum 7 Spec
Ref Level 0.00 dém  Offset 19.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 19,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
5P JS_LINE_ABS SPU LINE_ABS
P—— , 40 dBm P—
L 4___MMWWW~_. oo | i g S N I
-50 dBm -50 dBm
60 d8 60 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
a0 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -43.10 dBm -18.10 dB 30,000 MHz 1,000 GHz 1.000 MHz 962.91604 MHz -43.13 dBm -18.13 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.11160 GHz -43.73 dBm -18.73 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.11464 GHz -43.50 dBm -18.50 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.81974 GHz -42,99 dBm -17.92 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.9789%9 GHz -42.91 dBm -17.91 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.81627 GHz -37.90 dBm -12.90 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.81727 GHz -37.77 dBm -12.77 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.35036 GHz -44,91 dBm -19,91 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.39035 GHz -44.,36 dBm -19.86 d&
10.000 GHz 14.000 GHz 1.000 MHz 13.99625 GHz -43.66 dBm -18.66 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.72481 GHz -43.75 dBm -18.75 db
14.000 GHz 18.000 GHz 1.000 MHz 16.52343 GHz -41.58 dBm -16.58 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.83802 GHz -41,71 dBm -16.71 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.52016 GHz -38.54 dBm -13.54 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.522317 GHz -38.76 dBm -13.76 d&
m— m—

{ ) J . ( I ]

Date: 6.SEP.2023 12:14.43 Date: 6 SEP. 2023 12:16.00

Highest Channel / QPSK

oo
v
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 ddme—$RURICUS INE ABS Ak
-20 dBém
| SPURIOUS_LINE_ABS _
-40 dB -ty X
——, L WMWWM.L
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
20.000 MHz 1,000 GHz 1.000 MHz 94401049 MHz -43.13 dém
1.000 GHz 2.475 GHz 1.000 MHz 2.15003 GHz -43.61 dBm
2,715 GHz 3,000 GHz 1,000 MHz 2,97144 GHz -42.,82 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.97125 GHz -37.66 dBm
7.000 GHz 10,000 GHz 1.000 MHz 9.35036 GHz -44.69 dém -19.69 d8
10.000 GHz 14.000 GHz 1.000 MHz 12.74041 GHz -43.50 dBm -18.50 dB
14,000 GHz 18,000 GHz 1.000 MHz 1585152 GHz -41,72 dBém -16.72 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.53016 GHz -38.58 dBm -13.58 d&
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saronas. FCC RF Test Report

Report No. : FG382311C

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0003
40 Normal Voltage 0.0007
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0042
0 Normal Voltage 0.0052
PASS
-10 Normal Voltage 0.0016
-20 Normal Voltage 0.0051
-30 Normal Voltage 0.0029
20 Maximum Voltage 0.0028
20 Normal Voltage 0.0000
20 Battery End Point 0.0036
Note:
1. Normal Voltage = 7.82 V. ; Battery End Point (BEP) = 6.8 V. ; Maximum Voltage =9 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (ShenZhen) Page Number 1 Al64 of A274
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LTE Band 41(Other PA)

Peak-to-Average Ratio

Mode

Mod.

LTE Band 41/ 20MHz

RB Size

QPSK 16QAM

64QAM Limit: 13dB

Middle CH

Full RB

Full RB Full RB

4.35

Result
6.38 PASS

5.57

LTE Band 41/ 20MHz / QPSK

LTE Band 41/ 20MHz / 16QAM

Middle Channel / Full RB

Spectr 3 Spectrum 3
Ref Level 30.00 cbm_ Offset 1500 db Ref Level 30.00 dbm  Offset 15.00 b
o att 0de AQT 2ms @ RBW 20 MHz o att 0de AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
@152 view @153 view
=== c""'*\_ﬁ
o, - o, -
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1E- 1E-
E-04 ‘ E-04
E ( 160
oF 2,599 GHz Mean Pwr + 20.00 di oF 2,599 GHz Mean Pwr + 20.00 db
Ci y G Distribution Function Samples: 130000 Ci y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2361 cbm 26,05 dbm i.44 dB 2.43 dB 4.09 dB 4.35 dB 4.43 0B Trace 1 | 2255 cbm 26,28 dbm 5.73 dB 2.93 dB 4.93 dB 5.57 db 5.71 0B
= — —
[ ) CECRREE )

Middle Channel / Full RB

Spectr

Ref Level 30.00 dBm

Offset 15,00 o
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TRG:IFP

(@152 view
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Ci
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——
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Samples: 130000
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SPORTON LAB.

FCC RF Test Report Report No. : FG382311C

26dB Bandwidth

Mode
BW
Mod.

LTE Band 41 : 26dB BW(MHz)
10MHz 15MHz

S5MHz 20MHz

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

Middle CH 5.09

4.75 9.65

9.91

14.27

14.78

18.78

18.66

LTE Band 41

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum |5 Spectrum =
Ref Level 30.00 dém  Offset 1500 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.91 dBm| ™Il 16.50 dBm)
| 2.59110200 GHz 9507800 GHz
20 d8 20 d8
i o |, nEB N 26.00 dB R . ndg 26.00 dB
104 [ e Y T g ey 5.085000000 MHZ 104 T i i WA ¥ Il Tkt -0 W +745000000 MH2
* | Q factor 1 509.6 : Q factor 1 546.9
0 dom . 4 0 dam I\
y \ \
10 dam / —— 10 dBm Y
o — I
20 dBm———— = 20 dem—1——=—3 T VA
— A o
-30 dBm ~30
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2591102 GHz 17.91 dém ndB down 5.085 MHz ML 2.555078 GHz 16.58 dBm ndB down 4,745 MHz
T1 1 2,590483 GHz -8.03 dBm nds 26.00 d8 T1 1 2.590642 GHz -8.85 dBm nds 26.00 da
T2 1 2 595567 GHz -8.08 dBm  factor 509.6 T2 1 2.595388 GHz -9.50 dBm  factor 545.9
L J J J a L

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum T Spectrum |
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
™Il 19.40 dBm| ™Il 17.63 dBm|
2.5972760 GHZ| ! 2.5912420 GHz
20 d8 x 20 d8
A~ A~ BN, 26.00 dB o N ~ndB 26.00 dB|
104 i A e Bw 1 9.650000000 MHZz 104 Fad e el ARSI " e Iy 9.910000000 MHZ|
- ] Q factor \ 269.1 - ] Q factor \ 261.5
0 dBm: - £ 0 dem . -
i ¥ I v
10 dBm T -10 dBm 4
L~ [P | \
20 d3m o 20 dBm— = e
LY . PV e L
C5r el S 30 dem = -
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 2,597276 GHz 19.40 dBm ndB down 9.65 MHz ML 2.551242 GHz 17.63 dém ndB down 9,91 MHz
T1 1 2588165 GHz -5.95 dBm ndé 26.00 dB T1 1 2.588105 GHz -8.31 dém ndé 26.00 d8
T2 1 2597815 GHz -7.51 dBm  factor 269.1 T2 1 2.598015 GHz -8.67 dBm  factor 2615

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ABZ2-AA550

Page Number 1 A166 of A274



SPORTON LAB.

FCC RF Test Report

Report No. : FG382311C

LTE Band 41

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum s trum &
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.86 dBm) ™M1[1] 16.15 dBm)
2.5881150 GHZ| 2.5977050 GHz
20 - 20 "
e [ e, 26.00 dB ndB 26.00 dB
e I i N CA A T A T 14266000000 MHz2 o P T e in L L AVAWEN 14775000000 MHz
Iﬁ Q fac 1 181.4 f\ Q factor 175.8]
o o 0 di
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AW ey N AW TR
ki 7 <30\
I N
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.588115 GHz 16.86 dsm nd8 down 14.266 MHz ML 2.507705 GHz 16.15 dam nd8 down 14,775 MHz
TL 1 2,585927 GHz -8.71 dBm nd8 26.00 dB T1 L 2.585657 GHz -9.92 dBm nd8 26.00 dB
T2 1 2,600193 GHz -8.89 dBm Q factor 1E81.4 T2 1 2.600433 GHz -9.96 dBm Q factor 175.8
L I 4 - [S JL 4 -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

2ctrum s Spectrum &
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 khz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.64 dBm) ™M1[1] 14.28 dBm)
2.5845280 GHz 2.5971560 GHZ]
= Y ndB 26.00 dB @ it 26.00 dB
. F A ek ,N-p%mr,n,\”ﬂ_f\l 18.781000000 MHz| 104 o oA vt L. 1) 18.661000000 MHZ
i Q factor * | 137.6) ; Q factor™ 139.2
od { 1 0 a‘
104 f T2 10 d f ¥
20 d o | 20 di t
e o P AL
Y A NAY Na W {
30 AL o J V2 RN _
7 v, A LAS e
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.584528 GHz 15.64 dam nd8 down 18.781 MHz ML 2.507156 GHz 14.28 dam nd8 down 18,661 MHz
T1 1 2,583569 GHz -10.12 dBm nd8 26.00 dB T1 L 2,583669 GHz -11.12 dam nd8 26.00 d8
T2 1 2,602351 GHz -12.40 dBm Q factor 137.6 T2 1 2.602351 GHz -12.01 dém Q factor 139.2
L I 4 - [S JL 4 -
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Occupied Bandwidth

Mode

LTE Band 41 : 99%0BW(MHz)

BW S5MHz

10MHz

15MHz 20MHz

Mod. QPSK | 16QAM

QPSK

16QAM

QPSK | 16QAM | QPSK = 16QAM

Middle CH 4.48 4.50

9.

03

9.05

13.52 13.46 17.90 17.86

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum T Spectrum |
Ref Level 30.00 dém  Offset 1500 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.48 dBm| ™Il 15.51 dBm|
2.59236100 GHz 56900 GHz
20 d8 20 d8
T OccBy 4.475524476 MHz 3 OccBw 4.495504496 MHz
T Nl A i s AP P, P\ APV T
10d { 104d P
| { \
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J \ / \
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~ “'\x ] LA LW STavy \ et
3 ™ s T b
k30,4 T Rcleg T2
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-60 dBm -60 dBm
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 2592361 GHz 16.48 dBm ML 2.553560 GHz 15.51 dBm
T1 1 2,5907522 GHz 11.31 dBm oce Bw 4. 475524476 MHz T1 1 2.5907522 GHz 11.20 dBm oce Bw 4. 495504496 MHZ
T2 1 25952278 GHz 10.56 dBm T2 1 2.5852478 GHz 9.89 dbm
JL J I ] q L

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum T Spectrum |
Ref Level 30.00 dém  Offset 1500 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 15.00 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.81 dBm| ™Il 16,02 dBm|
0 e 2.5933600 GHz 0 s M1 2.5895430 GHz
T P P P 9.030969031 MHz TN - o~ QSRR T 9.050949051 MHz
e iz M T oy 2
10 d f T 10 df 7
/ \ i \
0 déme- ; \ 0 dém: T 4
10 dBm 7 -10 dBm -
7 \ 7
o e " L.
20 dim= — e < 20 dBim— —
30 dem - 30 dém <
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result |
ML 1 2.59336 GHz 17.81 dBm ML 1 2.589543 GHz 18.82 dBm
T1 1 25884845 GHz 11.26 dém Occ Bw 9.030965031 MHz T1 1 2.58B5045 GHz 11.46 dBém Occ Bw 9.050949051 MH2z
T2 1 2 5975155 GHz 10.54 dBm T2 1 2.5975554 GHz 11.69 dBm
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LTE Band 41

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum s Spectrum &
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,503749 GHz 17.88 dam ML 2.507046 GHz 16.47 dam
T1 1 2,5862567 GHz 11.00 dBm Oce Bw 13.516483515 MHz T1 L 2.5862567 GHz 10.15 dBm Oce Bw 13.456543457 MHz
T2 1 2.5997732 GHz 12.82 dam T2 1 2.5097133 GHz 10.11 dam
L I 4 - [S JL 4 -
2ctrum s Spectrum &
Ref Level 30.00 cbm  Offset 15,00 db = RBW 300 khz RefLavel 30.00 dbm  Offset 15.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.94 dBm) ™M1[1] 15.02 dBm)
- 2.5892840 GHz - 2.5923610 GHZ]
o N Occ Bre 17.902097902 MHz K9 Occ B - 17.862137862 MHz
- e, AT A VT i (PR 104 L NI LAY WL S Y ¥
T T ] </ l
| /
o d i 0 di
/ ! | |
-10 df 7 10 di +
/ | ( |
20 d — o 20 d -
AN | S JUR, Wyl e A A
L o P AT
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.589284 GHz 15.94 dam ML 2.502361 GHz 15.02 dsm
T1 1 2,584049 GHz 11.15 dBm Oce Bw 17.902087302 MHz T1 L 2,584049 GHz 9.91 dBm Oce Bw 17.882137862 MHZ
T2 1 2.601951 GHz 11.09 dam T2 1 2.5019111 GHz 10.49 dam
L U wa Il
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Highest Band Edge / 1 RB
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Spectrum
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2.475 GHz 2.490 GHz 1.000 MHz 2,49050 GHz -30.97 dém -5.97 d& 2,690 GHz 2,691 GHz 100,000 kHz 2.69001 GHz -13.23 dBm -3.23 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49469 GHz -19.13 dém -6.13 d& 2,601 GHz 2,695 GHz 1.000 MHz 2.69126 GHz -18,79 dBm -8.79 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -18.06 dBm -5.06 d& 2,605 GHz 2,696 GHz 1.000 MHz 2.69503 GHz -26.98 dBm -15.88 db
2,496 GHz 2.501 GHz 100,000 kHz 2.49635 GHz 23.11 dBm -6.89 d& 2,606 GHz 2,715 GHz 1.000 MHz 2.60695 GHz -32.54 dBm 54 dB
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i i
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__Rangelow | RangeUp | RBW | Fraguancy Power Abs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.6B8684 GHz 9.09 dBm -20.51 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49044 GHz -31.38 dém -6.38 d& 2,690 GHz 2.601 GHz 100.000 kHz 2,69002 GHz -20.77 dBm -10.77 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49483 GHz -20.18 dém -7.18 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69102 GHz -20.65 dBm -10.65 d&
2,495 GHz 2.496 GHz 50.000 kHz 2,49600 GHz -23.87 dém -10.87 dB 5 595 CH= 2896 GHz 1,000 MHz 269528 GHz 2954 dBm 684 de
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LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l s um
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__Rangelow | Rangeup | RBW | Fragusncy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68567 GHz 22.48 dim -7.52 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49031 GHz -32.39 dém -7.39 d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -15.17 dBm -5.17 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49499 GHz -20.87 dém -7.87 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69101 GHz -20.62 dBm -10.62 d&
2:495 Gz 2496 Gz £0.000 kHz 2.49600 GHz -18.51 dém -5.51de 2,695 Gz 2.606 GHz 1,000 MHz 2.69526 GHz -31.73 dbm -13.73 dB
2.496 GHz 2.501 GHz 100,000 kHz 2.49636 GHz 22.36 dBm -7.64 dB .606 GHz 5716 GHz 1.000 MHz 2.60857 GHz 32.95 dBm 728 dn
Y
Il we j [ )
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2.475 GHz 2.490 GHz 1.000 MHz 2,49033 GHz -31.41 dém ~6.41d8 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -21.54 dBm -11.54 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49486 GHz -19.80 d&m -6.80 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69101 GHz -20.59 dBm -10.59 d&
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -25.31 dBm -12.31 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69578 GHz 232,24 dBm Z19.24 dB
2,496 GHz 2.501 GHz 100,000 kHz 2.49910 GHz 7.93 dBm -22.07 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69675 GHz ~33.41 dBm ~8.41 dB
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LTE Band 41/ 5MHz / 64QAM
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Highest Band Edge / 1 RB

ectrum =il s um
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__Rangelow | Rangeup | RBW | Fragusncy | Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2,68965 GHz 21.40 dbm -8.60 dB
2.475 GHz 2.490 GHz 1.000 MHz 248968 GHz -32.66 dBm -7.66 db 2.690 GHz 2,601 GHz 100.000 kHz 2,69000 GHz -15.16 dBm -5.16 d8
2490 GHz 2.495 GHz 1.000 MHz 249475 GHz -21.15 dém -6.15 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69115 GHz -19.81 dBm -9.81 db
2:495 GHz 2.496 GHz 50.000 kiz 2.49600 GHz -19.88 dm -6.89 d8 2,695 GHz 2.696 GHz 1,000 MHz 2.69537 GHz -31.39 dBm -19.39 dB
2,496 GHz 2.501 GHz 100,000 kHz 249535 GHz 21.14 dBm -8.06 d8 5696 GHz 2.715 GHz 1.000 MHz 2.69757 GHz 35,16 dBm i0- 16 B
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__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8552 GHz 7.25 dbm -22.75 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49045 GHz -31.24 dém -6.24 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -23.20 dBm -13.20 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49455 GHz -22.51 dém -9.51 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69102 GHz -24.14 dBm -14.14 dB
2,455 GHz 2.496 GHz 50.000 kHz 2.49600 GHz -26.52 dBm -13.52 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69520 GHz 231.60 dBm 18.69 db
2,496 GHz 2.501 GHz 100,000 kHz 2.50029 GHz 7.24 dBm -22.76 dB 2.606 GHz 2.715 GHz 1,000 MHz 5.69620 GHz 33,30 dbm ~8.30 dB
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LTE Band 41/ 10MHz / QPSK
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2.475 GHz 2.490 GHz 1.000 MHz 2,49023 GHz -32.09 dém -7.09 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69003 GHz -15.45 dBm -5.45 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49480 GHz -19.60 d&m -6.60 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69122 GHz -17.92 dBm -7.92 dB
2,455 GHz 2.496 GHz 100.000 kHz 2.49600 GHz -21.29 dBm -8.29 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69524 GHz 229.27 dbm Z16.27 dB
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